SERIES

Hydrostatic

Garden Tractor
12.5 HP Tractor

Eev.- &/1944
TP 400-122%-02-LT-=

Mig. No. 1691468

16 HP Tractor
bifg. No. 1691263

17 HP Tractor

Mig. No. 1691732

42" Mower
Mifg. No. 1651423

48" Mower
Mig. No. 1691425
Mig. No. 1691736

Simplicity



Product ldentification:

When ordering parts, keep your products serial number and manufacturer's number in mind. Variations may ocour in
a part between early and later mode| produsts, causing the product serial number to be tisted in the parts description
whenever these variations occur.

Record your I.O. numbers here for quick, future reference.

Product Mig, Mo, SN Mower Mfg. Mo, SN

Atlention:

Standard torgues appear in a chart at the end of the manuat, while important individual torques are given on specific
parts drawings.

CRITICAL and MAJOR neotations point out important facts or instructions which relate to personal safety and proper
machine operation. Any CRITICAL natation which may appear in this book, pinpoints characteristics which, if
not properly followed, can create a safety hazard. Any MAJOR notation II' which may appear in this book, marks
characteristics which, if not properly followed, may result in operating failure, shortened product life, ar greatly
reduced quality of the unit.

For your convenience, assembly notes are included in parts drawings to assist in repair and assembly of unit.

NOTE: Specificalions may change without nolice.

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genuine Simplicily producls will help the owner extend the lite of his equipment.

OIL5 - SPECIFICALLY ELENDED OF HIGH QUALITY BASE  Touch-Up Paint keeps equipment in showroom condition.
OILS & ADDITIVES.

Daukbers
Special Worm Gear (Roticul) Gil for use in all tillers and Spray Cans Quarts 128N,

snowihrowers with worm gear zuger drive. Required for
protection of brass gears and mating parts. Case ol 12 Quarts, “Simplicily Orange - 103262 | 1685037 1685520 - Mixad
Fart 11685100, Individual Quaris 118065, {12 cans/16851749) (& Simp. Crange,
6 White)

Multi-Purpose Hydrzulic/Transmission O for use in most
hydraulic applications, and hydrostatic and gear “*Classic Drange - 16855545 1685560 1685562 - Mixed

transrissions. Specific Simplicity applications: All hydro- (12 cans/1685553) (& Clessic Orange,

stahic transmissions, all bevel gear cases, all Broadmoor, 6-Whita)

Landiord, Soversign, 4000, D040, 7R00 {ransmissions (except

Peerless Gear Transmissions), (Mot used in SunStar tragtar | White 103048 1585032 1685562 - Mixed

transmission.} Case of 12 Quarts, Parl #16855186, 2% Gallon | (12 cans/1685178) (6-Classic Orange,

Container, Part #1585539. . G-White}
1685520 - Mixed

2-Cycle Engine Qil, a premium lubricant for all 2-cyele air- {(B-Simp. Ovrange,

coaled engines. Case of 12 Part #1585517. B-wWhite}

SAE SW A0 SF/CD Cold Weather Engine 93l for use in 2l four Black - 1685551 MLA, MN.A.

cycle and diesel angines at 307 temp. and under. Case of 12 {12 Cans/ 16865553}
Quarts, Pard # 1685574.

“Far 1977 thtu early 1985 products.
SAE 15W4é0 SF/CD Engine 0il for gas and dissel sngines, **For producis producad atter 12/1/85.

warm wealher. see engine mapufacturer recommendations.
Case of 12 Quarts, Part #1685554.

Grease Gun Kit has 12" flexible hoze bo get into tight spots Simplicly Designer Seat Covers are double stilched, easy

with pase, Kit containg: gun and 1-8 oz. tube of grease, Pard eare vinyl. Keeps new seats new, makes worn seats look new.
#1645510. For replacement tube, grder Part # 103077.

Pneumatic Tirg Sezl, seals alf lzaks including bead leaks and * Small Cover for 4000, 5000,

punctures up ta 3/16 inch diameters. Prevents flats for tread & 6100 Tractors 1685540
tile of tire. Available in following amounts, » Larga Cover for 6201, 700D &

Casze of 12 - 11 Oz, Tubes 1685537 2000 Tractors 1685541
Case of 24 - 11 Oz Tubes 1685525 '
5 Galipn Pail 1685527 * SunStar Seat Cover 1685577

Extend Equipment Life - Use Only Genuine Simpiicity Parts



Table of Contents Page

FRAME GROUP . ittt eiaiaaca i asatsstasamaanasnananennnns 2
Frame, Axle Supports, Lift Levers, Drawbar Braces, Footrests, Mower Up-Stop, PTO Lever

FRONT AXLE GROUP ...ttt ot et e aca i maa e emae e ea e s e earananaeennn s 6
Axie Assy., Spindles, Tie Rod, Support Assy., Bushings

STEERING & FRONT WHEEL GROUR ... . it i et e e e e imaaaaaaanns B8
Steering Shaft, Steering Wheel, Drag Link Assy., Ball Joint Assy., Front Wheeis & Tires, Hub Caps

ENGINE GROUP {(Mfg. No. 1691263, 1691468) . ... ... .. .. ... i iiiiirerarernraennas 10
Engine, Bafile, Pulley Assy., Muffler Extension, Qil Drain, Belt, Choke Cable

ENGINE GROUP (Mfg. No. 18317 32) ... it a s rr et tararnrnrnrnnnes 12
Engine, Baffle, Pulley Assy., Mufffer Extension, Qil Drain, Belt, Choke Cahle

TRANSAXLE & REAR WHEEL GROUIP .. ... ... it iaisssrranaananenen 14

Transaxie, Hub Assy., Rear Wheels & Tires, Torgue Armm, Braces, Control Arm Assy., Fan, Pulley
EATON TRANSAXLE 850

HOUSING GROUP ......... S 16
LEFT AXLE SUBASSEMBLY ..ot iii i i e et iii i imcmtatiacsnestanastoccnree o, 18
RIGHT AXLE SUBA S SEMBLY .ttt eis e e em e em e ameannssanrarstesssesnneeronnenn 20

SHIFT QUADRANT GROUIP ...ttt ittrte it nneaamraraneamncsanaaaneasartsrastonseeennns 22
Quadrant, Shift Pangl, Ball Joint Assy., Speed Control Handle, Bracket Assy.

HYDRO RESERVOIR GROUI P i ta s iasemm e ae e aareren 24
Reservoir, Cap, Clamp, Hoses '

BRAKE LEVER ASSEMBLY & RELEASE VALVE ... ... ... .0 ittt mtnacicicacacananarnnns 26

Brake Lever Bracket Assy., Brake Clevis Bracket, Spring, Release
Valve Lever, Hydro Release Laver

BRAKE & CLUTCH GROUP .. i i it rrarrareramraraneasmanrnsaaanass 28
Brake Pedal, Idier Bracket, Belt Guide, Glutch Rod, Tension & Compression Springs

ELECTRICAL GROUP .. et oot e e et st e ratstrttate e aaaaeaaans 30
Battery, Holddown, Harness, Solenoid, DSl Module, Keys & Switch, Gircuit Breaker

HOOD, GRILLE & DASH GROUIP ...ttt oo e et e e s rrtta e tae e ans 32
Dashboard (Top & Bottom), Fuel Tank, Hour Meter, Hocd, Grille, Headlight Assy., Baffle

SEAT & DECK GROLI P i o it te ittt tamaaamameea e eeaaeaeaessssnssrens 3
Seat, Springs, Supports, Latch Assy., Hinges

42" & 48" MOWER HOUSING GROUIP ... i it s st nsrramnnrasaesmanarnaennana 36
Mower Deck, Deflector, Arbor Covers, Baffles, Stone Guard

A2 & A8 ARBOR GROUP ... e ottt c et et ar sttt seaaae s 38
Fulleys, Housing, Shaft & Bearing Assy., Adaptor, Blades

42" & 48" MOWER BRAKE GROUP ... .ottt e i it e et e ta s artiirnaanns 40
Brake Hod Assys., Springs, Brackets

42" & 48" CLUTCH & SUPPORT GROU P it itraiimeaime tinnensmanaraarnns 42

V-Belt, Support Assy., Cluich Lever Assy., ldler Support, Rod Guide Assy.,
Pivot Arm, Rocker Amn Assy., Brake Rod, Clutch Rod

42° & 48" HEIGHT ADJUSTING & ROLLER GROUP .. .. ... i iiiiaeanenns 44

Caontrol Lever, Lift Rod, Lift Chain, Mower Arm Assy., Quadrant Assy., Rollers, Clevis
DECAL GROUP ... . i e e e e tateianans e e NN e 4. At aeerimtaseamrata e naarans 45



Bimplicity

Frame Group

Mount HH and LH transmizssion braces AR
al upper culsida locations (see Tranzaxle Group),

Assemble s¢rew
in thiz location
22 wilh head o

the inside.

MOTE: Use standard hardware
lorqire spe. chart ynless
atherwisa noted.



All Modeals

Frame Group

Dimplicity

Rel. Pari
Mo, No. City. Description
1 1679802 1 CRAWEAR
2 1421210 5 CAPSCREW, 3/8-16x 1
3 19163950 10 MNUT, Hex, 3/8-16
4 1824856 4 SCREW, Taplits, 571618 x 1/2
5 167368 P CLIF
& 1701268 1 RODO, Seat Lateh
7 1702626 1 FRAME
B 920427 1 LOCKWASHER, 3/8, Ext. Tooth
{*Early Models Qnly)
8 1820415 3 CAPSCREW, 3/8-16 x 1-1/4"
10 1921359 3 CAPSCREW, 174-20 x 5/8
11 1701124 1 BRACE, Drawbar, LH,
12 17011258 1 BRACE, Drawbar, A.H.
13 1678938 i FOOTREST
14 170070 1 BRACKET, Seat Lalch
15 1701314 1 SPRING, Tarsian
16 1917377 1 WASHER, Flain, /4 Stg,
17 1916622 Pl MUT, Hex, 1/4-20
18 1923683 2 SCREW, Taptite, 3/8-16 x 3/4
158 1921332 23 CAPSCREW, 9/16-18 x 3/4
20 1669165 2 LIP-5TOP, Mower
21 1917372 23 MUT, Hex, 5/16-18
22 1FO0BFT 1 BRACKET, PTO Lever Mig.
23 g9310642 3 PUSHNUT .
24 1825003 2 SCREW, Taptite, 1/4-20 x 1/2
a5 16647A3 1 SUFPQRT, PTO Lever
26 1928352 2 MLUT, Hex, Whiz Flange, 2/8-16
27 1669105 1 SPACER
28 1701431 1 ARM ASSY, PTO Link
29 1960083 2 NUT, Pal, 3/8
30 1702437 1 LEVER ASSY., PTO
Y | 158359 2 RIMNG, Snap
32 1701434 1 LINK, PTO
33 1960205 e WASHER

Aetf. Mos. 34 thru €5 found on nest page.

“Uzed on Models with alecirical system grounded to frame.



Frame Group

Simplicitg

Maunt RH and LH transmission braces A-1E

at upper culside locatians (see Transaxle Sroup).

Top
holes
anly.

o’
@

92
'.'_,;5

)

Assarmble scraw
in this fogation
with head 1y
the inside.

MOTE: Use standard hardwars
lorqua spec, chart unless
atherwise nolac.



All Models

Frame Group Bimplicity
Rel. Part
MNo. No. Qty. Descriptlcn
34 1669157 1 BUSHING, Split (Nyton)
a5 1720348 1 KNOB
36 1922130 1 CAPSCREW, 3/8-16 x 2-1/4
37 1664847 4 BCREW, Taplite, 51618 « 2/4
38 1655075 2 BRACE, Axle Suppart
12} 1663855 1 SUPFORT ASEY., Axle
40 193520438 2 MNUT, Hex, Flange Lack, 5/16-18
4 _ 1672118 1 STOP, Belt
42 1663812 1 STOP, Belt
43 1917377 2 WASHER, Plain, 1/4 Std.
44 1923325 2 CAPSCREW, 5/16-18 x 7/8
45 19275857 1 NMUT, Whiz Flange, &5/16-18
44 1669169 1 SUPPORT, Bell Guide
47 166580954 1 SUPPORAT, Haood
45 1230505 1 CAPSCREY, Whiz Flange, 5/165-18 x 1-1/4
49 . 16672495 1 LEYER ASSY., Lift
S0 9340853 1 NUT, Push On
5 156208 1 GHIP
g2 1620057 1 BUTTON
53 1667286 1 SPRING
54 1937609 1 PIM, Saring, 38 x 1
55 : 1657648 1 LATCH, Lift Lever
56 816159 1 NUT, Speed, 5/16-18
a7 1667290 i RO, Laich
58 170223 1 BRACE, Lift Lever
&9 1654707 1 BRALCE, Seat {Wrappar)
60 1827477 2 SCREW, Tapiite, 3/16-18 x 1
61 1702627 1 SUPFORT, Axle {Wrapper
&2 1701429 1 SPRING, Torsion
63 19717356 g LOCKWASHER, 5/16
B4 1915865 g LOCKWASHER, 3/8
65 1918249 2 SCREW, Stotted, 5/16-18 x 3/4

Aal. Moa. 1 thra 33 lgund on paecading page.



Sir'mplinily

Front Axle Group

ATBRG

Mount to underside
of irame, Capscraw
(Ref. Mo, 27) on
1op of frame,

San Brake & -
— Clutsh Group
4 for cannesling
26—
9

Lube spindie fittings
wilh grease (2 placas).

Tarque o

MOTE: Use slandard hardware 15-25 1i. lbs.

torque spec. chart umless
¢iherwise noted,



All Models

Fror! Axfe Group

&ﬁp’iﬂffy

Red. Par
Ho. Ho. Gity. Description
1 1664847 4 SCAREW, Taptite, 5716-18 x 3/4
2 1 SUPPORT {See Ref. No. 25)
3 1611710 2 CLIP, Ring, 3/4
4 176440 4 BUSHING
5 1 AXLE ASZSY., Front (See Rei. Mo, 28)
& 1917372 1 NUT, Hex, 5/156-13
7 1668147 1 GUIDE, Drag Link
i 1917642 1 WASHER
a 19213332 1 CAPSCREW, Hex Hd., 5/16-18 x 1
10 1960114 2 WASHER
11 1821210 2 CAPSCREW, Hex Hd., 3/8-16 % 1
12 1611715 1 TIE RODC
13 1677133 i SPINDLE ASSY., LH.
14 1611705 2 SPACER
15 1924840 2 WASHER
16 1930651 2 HUT, Hex, Lack, 3/8-18
17 1677131 1 SPINDLE ASSY., RH.
18 18927459 1 CAPSCREW, Hex Hd, 1/2-13 x 2174, Gr. B
19 1826192 3 WASHER
20 1668662 1 SPaCER
21 19308648 1 NUT, Hex Lack, 3/2-13
22 921133 iy FITTING, Grease
23 1919387 1 WASHER
24 1863114 1 BUSHING
25 17012394 1 SUPPORT ASSY., Brake/Clutch {Inci. Ref. Nos. 2 & 24}
26 1617707 1 AXLE ASSY. Frant {Incl. Ref. Nos. 4 & a2}
27 1828729 1 CAPSCREW, 5/16-18 x 376



Simpﬁnffy

Steering & Front Whee! Group

Aett5]
Torque 1o
$0 ft. Ibs. 24
Coal gear teelh
wilh Qraase.
Bushing {(Raf. Mo, 2} mounts
in bracket lIocated on lower
dashboard assembly. Torque to
13-1% It, bs.
3 !
Torque to
17-23 ft. ks,
1 "L%___.. {2 places).
1 -
. I 0
NOTE: Loosen jam nut {Bel. No, 14) o 1
& index to correcl andige. L . !

Tighlen jam nut 10 13 #, [bs. oroue,

NOTE: Use standard hardware
torgue spec. chart unless
gtherwise noted.

Relaining Ang must be
praperly seated in groove.



Al Models

Steering & Front Whee! Group Srmplﬂzlfg
[
Red. Part
Ho. No. Oly. Descrplon
1 1921332 4 CAPSCREW, Hex Hd., 5/16-18 x 3/4
2 1667613 1 FLATE, Steering
3 178440 ] BUSHING
4 1701266 1 SHAFT ASSY., Steering
5 1667622 i KEY
B 1928721 2 SETSCREW, 5/16-18 x 1/2
7 1675388 1 STEERING GEAR
a 1671737 1 BUSHIMNG
9 1652743 1 BASE PLATE, Steering
10 19350458 4 NUT, Hex, Fiange, 2 Way Lock, 5/16-18
1A 1674076 t RCD, Steering
12 1668827 2 NUT, Speciai
13 1674144 1 LiNK ABSY., Drag {Incl. Ref. Nos. 14, 15 & 20)
14 1918403 1 NWUT, Jam, 3/8-14
15 1669567 1 BALL JOINT ASSY,
16 1633617 2 WHEEL & TIE ASSY., 15 x &6
(Incl. Ref. Nos. 17, 26, 27, 28 & 28)
17 1664095 2 TUBE, 4.10 % 3.50-6 {Service Only)
18 1611710 a2 KLIF RING, Externat, 3/4
149 1676519 2 HLUE CAP
20 1 DRAG LINK (Ordar Ref, No. 13)
21 1919326 2 WASHER, Plain, 5/16
22 1925680 1 BOLT, Hex, 5618 x 3-1/2
23 17197 1 WHEEL., Steering
24 1B5701T 1 CAP, Sleering Wheei
25 1923362 1 MNUT, Hex, Lock, 5/16-18
2% 156316 4 BEARING
27 172353 g VALVE STEM
28 1653615 2 WHEEL
28 1653618 2 TIRE (Carlisle) 15 x 6.00-6
30 Q60160 p WASHER
3 1701435 2 RETAINER, Huk Cap



Engine Group (125 & 18 HP)

Mount o enging in lront
of redating screen [Gllowing
engineg shroud cantour.

—————— A

Torgue i
152-226 in. lbs. & 20

e Centar clip
botwesn two

CapsCrews.,

{>oal threads

with sealant. Apply anti-zeize

e |ubricant 1o crankshafl.

E Localad op 2 rear
£ _I/muuntir:g SCFEWS On

enging base.

A
A-T 1825

BELT & BELT GUIDES

ﬁ; 23
Mount on top & 22

of frama extending
downward through
lransaxie opening.

&8
g%

i
!
Torque o ,J : @

22-34 ft. Ibs. -

@f_ﬂ

Mount o underside of
frame halfway between PTD
pultey and lransaxle pulley.

NOTE: Uge slandard hardware
torque spec, char vnless
oiterwiza notad.

18



Mfg. No. 1691263, 1691468

[ 3 . f -
Engine Group (12.5 & 16 HP) S'H'P"ﬂ".'l
L o
Asf, Part
Mo. Ng. Qty. DescHpiion
1 1665752 i BAFFLE, Engine Fear
2 TEEAT14T 1 KENQB, Throttle
3 260241 2 RIVET
4 1668047 1 CONTROL ASSY.. Throtlle
3 17maes 2 cLIP
3] 1824356 71 WASHER, 3/8
¥ 1668640 2 BELT Stop
5 19173738 2 WASHER, 3/8
9 1930598 2 SCREW, Taptite, 3/8-16 x 1-1/2
10 920427 i LOCKWASHER, Pyramidal Type, 3/8
i1 1700782 1 FULLEY AS3Y., Enging
12 1918199 1 LOCKWASHER, 7/16
13 1928138 1 CAPSCREW, Hex, 5/16-20 x 1-1/4
14 1934940 4 SCREW, Hex, Thd. Cutting, #8-32 x 3/8
15 1666787 1 EXTENSION ASSY., Muffier
16 1832845 B LOCKMNUT, Conduit
17 1670680} 1 OIL DRAMN
18 1667346 1 CAP, Pipe
19 1867748 1 CABLE, Choke .
20 1 ENGINE ASSY., Briggs & Stratton 12,5 HP
1 ENGINE ASSY., Briggs & Stratton 16 HF
21 1701294 1 GLMDE, Ben
22 1917642 2 WASHER
23 12930601 2 SCREW, Taptite, 571618 x 5/8
24 1702402 1 GUIDE, Belt
25 1656960 1 BELT, "V, Transmission Drive
26 960303 2 SCREW, Taptite, 3/8-16 x 2-1/2
27 21 6UES 1 LOCKWASHER, 3/8 {Zinc Piid.)
28 21 E95{} 1 MUT, Hex, Full, 3/8-16 {Zinc Pltd.]
29 9IFIe 1

WASHER, 3/8 {Zinc Pltd.)

il



Engine Group (17 HP)

Bimplicity

A0S
AH rear enging 2] B Rl
mounting hardware, 22
Ground from Maunl an lap &
haltery, of irame extending
78 downward theough
97 transaxle apening,
Ground f i rea
und froemn :
engine base.
harmess, 1ﬂ af g
Frame
G
- 8
25 I
2
Maunt 1o underside of
Irame haifway balween PTOD @
pulley and transaxfe puliey. 2
o

” Torgque to
162-224 in. ibs,

Caal threads
with seatanl,

Torgue o
2230 it. Ing. ——0

Lacated on 2 rear

maunting screws on

-%— Enging base.
%E
14 1
Tarque to
8 2930 1. Ips,
[2 places).
15 2h

11 Apply 2nti-zeize
MOTE: Use standard hardware Jubricant to srankshalt,
orque spec. chart unless

otherwise noted.



Mfg. No, 1691732

Engine Group (17 HF) Srmpl:nlly
T -
Rel. Parl
No. MHe. Oty. Dascription
1 1702843 1 BAFFLE, Engine, Tap
2 1669147 1 KNOB, Throttle
3 S50241 2 RIVET
4 1702836 1 CONTROL ASSY., Throtile
5 1676527 2 CLAMP, Cahle
& 1924358 5 WASHER, 3/8
7 1669840 2 SELT Stop
g 1817378 2 WASHER, 3/8
L2 1930598 2 SCREW, Taptite, 3/8-16 x 1-1/2
10 220427 1 LOCKWASHER, Pyramidal Type, 3/8
11 1700782 1 PLILLEY ASSY., Engine
12 19187199 1 LOCKWASHER, 7/16
13 1928038 1 CAPSCHEW, Hex, S/16-20 x 1-1/4
14 935040 1 CLAMP, 1-1/2 Dia.
13 1702831 1 EXTENSION, Mufiler
18 1932849 1 LOCKNUT, Conduit
i7 1670680 1 QIL DRAIN
18 1667346 1 CAF, Pipe
14 16ET 748 1 CABLE, Choke
20 1 ENGINE ASSY., Kohler 17 HP
21 1701294 1 GLNDE, Beit
22 1917542 2 WASHER
23 1930601 2 SCREW, Taptite, 5/16-18 x 5/8
24 1702402 1 GLIDE, Belt
25 1856960 1 BELT. "W, Transmission Drive
20 950358 2 SCAEW, Taptite, 3/8-16 x 2-1/2
27 916965 1 LOCKWASHER, 2/8 {Zinc Pitd.)
28 215980 1 NUT, Hex, Full, 3/8-16 (Zinc Pitd.)
29 17378 1 WASHER, 3/8 (Zing Pltd.)
30 1703455 2 CLAMP, Cable

13



Bimplicity

Transaxia Group

A-T1EI0

Apply Loctite.

Mount to ball joint
assy. {see Shift Quadrant Group).

Refer o Frame Group, page 2.
herunt inside wrapper and drawbar
wilh capscrew {Rel. Mo, 2) and
flange nut {Rel, Mo, 26),

Torgue to
15-20 i lbs.

Cuadrant
mounting
plate.

Apply
Lactite,
.

&
a

Torgue to
13-18 i Ibs,

Torque tg
2337 fi. s,

5%'/_Ji__ﬁpplf Loclile,

Torque to
1318 fi. Ibs.

/FRDHT

V1440 42 41 15 |

13

NOTE: Use standard hardware
tarque spec. hart unlass
atherwise noted.

i4



All Models

- - fd
Transaxle Group Srmp’:ndy

Aef. Part
No. No. Qty. Description

1 1928352 4 NUT, Hex Flange, Whiz Lock, 3/8-16

2 1922648 4 CAPSCREW, 3/8-16 x 4

3 1679694 2 BRACKET, Transaxle Maunting

4 1921210 4 CAPSCREW, 3/8-16 = 1

3 1679740 4 SPACER, 1-1/4

& 1702630 1 BRACE. Tansaxle, Rear, R.H. {Not Shawn)

1702631 1 BRAGE, Transaxie, Rear, L.H.

7 1930645 4 NUT, Hex, Two-Way Lock, 3/8-16

8 ans10 2 KEY, Straight

g 17NEB72 2 SPACER, Wheel
14 1937241 2 WaSHER
11 8261100 10 BOLT, Wheel
12 1700620 s HUB ASSY., Hear Whee| {Standard)

1701914 1 HLUB ASSY,, Right Rear Wheel -
4" Oftset used with Electric Lift Kit

13 173432 2 TIRE & WHEEL AS5Y_, 23 x 10.50 x 12
14 157638 2 TUBE
15 1676520 2 RETAINER, Hub Cap
16 932577 2 RETAINING RING
17 1676519 2 Hug CAP
18 1701203 1 TRANSAXLE (See pages 16thru 21 for breakdown.)
19 1921332 4 CAPSCREW, 5/16-18 x 3/4
20 1917356 2 LOCKWASHER
21 167TIEET 1 TORDUJE ARM
22 1930601 1 SCREW, Tantite, 5/16-18 = s/8
2z 1960344 2 SCREW, 5/156-18 x 3/4
24 1702529 1 ERACE, Transaxle, AH
25 1927557 1 NMUT, Whiz Flange, 5/16-18
26 1921333 1 CAPSCREW, 5M16-18 = 1
27 1700445 1 FITTING, Hydro
28 1671228 1 FITTING, Hydro
29 905119 1 KEY, Woodrufl (#3)
3a 930672 1 KEY, Hi-Pra
3 1960110 2 SET SCREW, 1/4-28 x 1/2
3z 1679501 1 PULLEY
a3 1679737 1 CONTROL ARM ASSY. {Speed)
34 1917378 i WASHER
35 1830651 1 NUT, Hex, Center-Lock, 3/8-16
36 1700021 1 FAN, 10-Blade (C.CW.}
aF 1823341 1 CAPSCREW, 1/4-20 x 374
35 1916964 1 LOCKWASHER
39 1960151 1 WASHER
40 1605867 2 TIRE, 23 x 10.50-12
41 173430 2 WHEEL
42 172353 2 VALVE STEM
43 1917642 1 WASHER

id



Eaton 850 Transaxle

- Housing Group

16




Afi Models

Eaton B850 Transaxfe - Housing Group

Bimplicity

Rel. Part
No. Na. Qty. Daacriptlon
1 1702706 1 COVER, Subassembly (S/4)
2 1702247 1 SHAFT, Input, S/4 (Incl, 2 & 4)
3 1 BEARING (Mot Serviced Separately)
4 1 AING (Mot Serviced Separately)
5 170A7GT 1 RIMNG, Retaining, Internal
& 1702248 1 SEAL, Oil
7 1671300 1 SEAL, il
2] 1702708 1 HOUSING, 578, Clockwise
9 1702709 2 FISTON, Quisting, 8/A
10 1702245 2 SEAL, Lip, Radial
1 1702250 Z FLUG, Socket Pipe
12 1702710 1 PUMP, Ratar-Ball Pin, S/4
13 1702711 i CAM RING, SFA
14 1702251 1 INSERT
15 1702252 1 CONTROL SHAFT, S/A
16 1702253 1 SPRING, Dump Valve
17 1702254 i BRACKET
1B 1702712 4 DOWEL
=19 1702255 1 GASKET, Cover
20 1702258 2 BUTTON
21 1671257 ¥ O-RING
23 1702705 16 CAPSCREW, Heax, Flange, 1/4-20
"24 1702258 1 GASKET, Filter Basa
25 1702713 1 FILTER BASE, 5/4
35 1702268 4 SCAEW, 1/4-20 Self Tap
33 1702714 1 DRIVE
3o 17027145 2 MOTOH ROTOR-BALL, A & B S/A, 15T
A} 1702271 1 BRAKE, Parking, Assembly
&y 10284 2 O-RIMNG, Fitting
o8 1702285 2 SCREW, 1/4-20 Hex Flangs
59 1702286 1 COVER, Farking Brake
&0 1702287 1 BOOT, Dust
61 1702720 1 FITTIMNG
62 1702721 1 SPRING, Relief Valve
64 1702252 1 FILTER, Oil pwiSeal), Special - 10 Micron
65 1702281 1 BALL, Grade 200
"1FZ2280 1 GASKET OVERHALL KIT

11

tingl, Ref. Nos. 19, 22 & 24)



Eaton 850 Transaxle - Left Axle Subassembly

18



All Models

Falon 850 Transaxie - Left Axle Subassembly SI’IHP"E".‘I
RAef. Part
No, Nea. Qty. Bescriplion
"22 1702257 3] GASKET, Axle Housing
27 1732260 1 SHAFT, Axla
28 1702261 2 RETAINING RING, Internal
30 1702263 2 LIF SEAL, Radial
k1] 1702264 2 BEARING, Ball
32 1702265 4 AETAINING RING, Extarnal
33 12266 4 WASHER, Thrust
3 1702267 1 SPACER
a7 1702270 2 LOCK GEAR, Differentiai
41 1702272 2 FLATE, Wear
42 1702716 2 RING GEAR, A & B 5/A, 57T
43 1702717 1 BRAKE SHAFT - A
45 1702273 2 PLANETARY GEAR, First, Subassembly
{Incl. Ref. Noa. 46, 47 & 48
46 2 SUN GEAR, First, 15T (Se¢e Ref. No. 45)
47 2 PRIMARY CARRIER, A & B S/A, 15T
{Ses Ref, No. 45)
48 G PLAMETARY GEAR, First, & & B 54, 21T
{See Rel. Mo. 45)
49 1702274 2 PLAMETARY GEAR, Szcond, A & B S/A
{Inzl. Bef. Nos. 50, 51 & 52
80 2 5UN GEAR, Second, 15T (S2e Ref. No. 49)
51 2 SECOMDARY CARRIER, A & B 5/A
(See Ref, No. 49)
B2 6 PLAMETARY GEAR, A & B S/A, Second, 21T
(Sea Ref. No_ 45)
3 17027118 2 WASHER, Thrust
54 1702275 1 AXLE HOUSING, 374 - A
a2% 12278 i HOLUSING, Axle - A
o6 1712283 2 PLUG, Magnetic
63 1360340 14 CAPSCREW, 1/4-20 Hex Flange x 2-3/4
“1702280 1 Gasket Owvarhaul Kit

fIncl. Retf, Mos. 18, 23 § 24}

19



sfmplfnffq Eator B50 Transaxfe - Right Axle Subassembly

|
i

N

Tdnaly

|

i
Lﬁ\ﬁ N

kY

[“ P
1;¥!‘-

1l

Voo T



All Madels

- [ 3 |}
Faton 850 Transaxie - Right Axie Subassembly SHHP’IE"_II
Ref. Part
MHo. Na. Oy, Description
"2z 1702257 [ GASKET, Axle Housing
25 1702259 1 AXLE HOUSING, S/A-B
27 1702260 1 SHAFT, Axle
28 1702261 2 RETAINING RING, Internat
29 1702262 1 HOUSING, Axle - B
30 1702263 2 LIP SEAL, Radial
3 1702264 2 BEARING, Ball
az 1702265 4 RETAINING RING, Extarnal
33 1702266 4 WASHER, Thrust
36 1702269 1 SPAGER
a7 1702270 2 LOCK GEAR, Differential
41 1702272 2 PLATE, Wear
42 1702716 2 RING GEAR, A & B S/A, 57T
a4 1702718 1 BRAKE SHAFT - B
53 1702719 2 WASHER. Thrust
56 1702283 2 PLUIG, Magnatic
63 1960340 14 CAPSCREW, 1/4-20 Hex Fiangs x 2-3/4
"1702280 1 GASKET QVERHAUL KIT

fincl. Ret. Nos. 18, 22 & 24)

21



Sfmplinify Shift Quadrant Group

LT -3

Mounts to conlrol arm asay,
[see Transaxle Groupl.

23

/)

Bottom plale
[ocations only.

MOTE; Use standard hardwara
lorgque spec, chart unless
olherwise noted.

22



Al Models

[ [ J r 4
Shift Quadrant Group Himplicity
Ref, Panl
No. Np. Qty. Descrptlon
1 1702652 1 HANOLE, Speed Control
2 1700877 1 ROD
| 1700878 1 SPRING, Tarsion
4 1668197 2 BUSHIMG
5 1702380 1 BRACKET ASSY., Speed Contiol
3 158299 1 E-RING
7 1230628 2 NUT, Centeriock, 3/8-24
8 1679740 1 SPACER
8 1930651 1 MUT, Hex Lock, 3/8-16
10 1702585 2 RING, Containment
11 16574461 2 DISC, Friction
12 1930601 1 SCREW. Taptite, 5/16-18 x 5/8
13 1701248 1 BRACKET, Speed Control Support
14 17027 1 BRACKET, Pivot
15 1702067 1 SPRING, Compression
16 1702223 1 MUT, Spacer
7 1925003 10 SCREW, Taptite, 1/4-20 x 1/2
18 1737 a2 WASHER, 144
12 1702628 1 FLATE, Quadrant Mounting
20 1678739 1 PAMEL, Shift
21 1702244 1 QUADRANT, Speed Comntrol
22 1021319 4 WASHER, 174
23 1702245 1 BALL JOINT ASSY., {Incl. Rel. Nos, 24 - 27
24 17E2230 1 BALL JOINT, A.H. Thrd.
25 1918403 1 JAM MUT, 3/8-24
26 1702235 i ADJUSTER ROD
27 1702231 1 BALL JOINT, L.H. Thrd.

23



simplfcﬂq Hydro Reservoir Group

A-* 1532

A ' -~
— -
1.:2,'2-_!”-' -

I

£
AL

st

MOTE: Use standard hardware
larque spec. chart untess
otherwise notad.

24



Al Models

Hydro Reservair Group

Simplicity

Ref. Part
No. Na. Qty. Description

1 1676467 1 CAF, Reservair

2 1TO0ALT 1] RESERVOIR {1 Gal)
3 50266 2 CLAMP. Hose, #10
4 1700344 1 HOSE, Hydraulic

= 1701236 2 CLAMP, Hose

6 1700820 1 LIME, Hydraulic, Stesi
7 T7O0EET 1 HOSE, Hydraulic

B 1920397 2 MNLUIT, Hex, 1/4-20

2| 1700821 1 ROD, Reservair Mg,

25



Bimplicity

Brake Lever Assembly & Release Valve

Mounts Lo capserews,
Aef, Mo. 60, pages 2 & 4,

Do i

overtighten,

/

MOTE: Use standard hardware
torque spec, chart unloss
otherwise noted,

AR

Torgue Lo
1318 H. |bs.

Aear brake rod
mounting fecation.

BRAKE LEVER



Alf Models

A . F 3 -
Brake Lever Assembly & Aelease Valve SI'III’FIIEI””
L
Ref. Parl
MHo. Ne. Oty. Desgriplion
1 1823358 4 HUT, Hex Lock, 1/4-20
2 18921314 2 WASHER, Fiat
3 1702214 a2 SPACER
4 1702377 2 BRACKET, Brake Clevis
a 1928745 2 CAPSCREW, 1/4-20 x 1-1/4
G 1702220 2 SPACER, Shoulder
7 1925205 2 CAPSCREW, 5/16-18 x 58
& 1702370 i BRACKET ASSY., Brake Lever
2| 1917642 2 WASHEHR
10 1M1 7372 2 MLUIT, Hex, 5/16-18
11 1917377 2 WASHER, 1/4
12 171657 1 SPRING, Compression
13 1923358 1 MUT, Center Lock, 1/4-20
14 1927428 1 SCHEW, Taptile, 1/4-20 x 3/8
15 1702635 1 LEVER. Release Valve
1G 1678368 1 WASHER, Nyion
17 1702632 1 BRACGKET ASEY., Release Valve
18 1702638 1 SPRING, Tension
19 1702651 2 KLIP RIMNG
20 1702634 i LEVER, Hydro Felsase Valve

21



SIIHFII’EI’_" Brake & Cluich Group

A-"T153a

Hook o slot in
bottomsige oF
frame neaxi to
speed contral
pluct brakoet.

e e
BLF T a -
ke _;

R

See Brake/Clutch

See brako
iever bracket.

Seg Qperator's Manual Tar
chulch and brake adjustrenis, EE

MOTE: Lise slandard hardwars
tarque spec. ¢hart unless
olherwise nolad.

28



Al Models

- [ J ]
Brake & Clutch Group 5’mpﬁl=dy

Hef. Part
MNo. MNao. Oty Description

1 1927424 2 SCREW, Taptite, 1/4-20 x 5/8
2 1656854 1 PLATE. End

a 1636832 1 PEDAL, Brake

4 1637322 1 DAMPER, Rubber

3 1935048 4 NUT, Flange Lock, 5/15-18

7] 1819326 4 WASHER

¥ 152006 1 SPRING, Comprassion

& 164094 1 GUIDE AS3Y., Aod

e 1702401 1 ROD, Ciuvtch
10 1929116 a2 CAPSCREW, 3/8-16 x 2, Full Thread
11 165065 } SPRING, Tensian

12 1679857 1 ERACKET ASSY,, Idier
13 1318347 2 PIN, Cotler
i4 174561 1 PULLEY, y-Idler
15 1322755 2] WASHER
16 1917421 2 MLUT, Jam, 3/8-16

17 1923701 1 CAPSCREW, 3/8-16x 2

18 17024043 1 GUIDE, Bett

19 1230645 2 MUT, Hex, 3/8-16
20 1666204 1 SPACER (For Flat-Side Pullay)
2 16A5151 1 PULLEY, Ftat-Side
22 1679740 1 SPACER
23 1928352 1 NUT, Whiz Flange
24 1702387 1 AQD ASSY., Brake
a5 1702386 1 ROD, Brake
26 a191022 1 COLLAR. Set
27 1928804 1 SET SCREW, Sq. Hd.
28 163103 1 SPRING, Compression

2



SFmplinfly

Electrical Group

AT
Slide boot over
terminal aflar securing
1o ballery,
a
Used on Later Madei Traclars
only, with ground o engloe,
(Right rear mount,)
To Headlight
Switeh
Mount in
frame.

To Operalar
Fresent Seat Swiich

bsed on Early Model
Tractors only with
ground {o frame.

To Meutral
18 A —— Slart Swilch
- e 3
%o e o
saner SO <7
- “““_"-—r \ T ___ Used on Early Maodels only,
- e 11 = with geound o tractor.
A e 2Ty Madels
ground to
! tractor.

Later Models }'__?

ground Lo 12

engine.

engine heat ..
pafle, o |
] 15 8
To
PTO Swilch

Mounts to
fower R.H.
nood hinge
away from MNOTE: Use standard hardware
pivol point.  To

larque spec. chart unless

Magneia 1 otharwise naled.

Headlights 30



All Modals

Flactrical Group Srmpllndq
Bied. Part
No. Ho. aiy. Desctiption
1 1669831 1 HOLD DoWN, Battery
2 17377 2 WASHER, 1/4
a3 1700472 2 RQD, Battery Hold Down
4 a2 7428 1 SCREW, Taptite, 1/4-20 x 378, dinc Fitd.
5 1603618 2 CABLE, Ground {Ciy. 1 ¢n later models)
g 25022 2 NUT, Retainer, 1/4-20
7 1829477 4 SCHEW,. Taptite, #10-24 x 1/2
g 17022 2 SWITCH, PTO and Mewulral
) 1685374 1 HARMNESS, Wiring [1891263 & 1651468 anly)
1703227 1 HARMESS, Wiring (1631736 only)
10 B2 7428 1 SCREW, Taptite, 1/4-20 x 3/8
11 a21880 1 WASHER. Ext. Taoth
12 3374V 1 TIE, Cable
13 [30222 1 CLIP, Wire
14 1674358 1 WIRE ASSY., Headlighls
15 165073 1 CLIP, Wire
16 122023 1 COVER, Terminal
17 1701522 1 CABLE
18 1917356 2 LOCKWASHER, 5716
19 1920263 2 MNUT, Hex, 5/16-24
20 1663237 1 WIRE AZSY,
21 1665238 1 CIRCUIT BREAKER
2z Gar4m 2 SCREW, Taptite, 1/4-20 x 5/8
23 TER52490 1 SOLENCHD
24 1672654 1 MODLUILE, D3I Interlock
25 N BE22 2 MUT, Hex, 1/4-20
26 216864 2 LOCKWASHER, 1/4
27 1685215 1 BATTERY, 39 Amp.
28 1923341 2 CAFPECREW, Hex Hd_, 1/4-20 x 3/4
249 921319 2 WASHER, 1/4 1.0,
30 1677296 1 BOAT, Insulator
3 1 SWITCH (See Ref. Mo, 35)
32 2184906 1 LOCKWASHER, Internal, 5/8
33 122234 1 MUT, Hex, S/8-32
34 122203 1 KEY3
32 1674244 1 SWITCH, lanition {Incl. Ral. Nos. 31, 32 23 & 34)
26 1703454 1 CABLE, Ground 10 Engine (Later Models Only)

A



srmplfnify Hood, Grille & Dash Group

35
- g
Tarque to

20-30 in. Ibs. '

A-""28

Agsemble headlight
I2ns in hood with
markings on the lens
"TOPR “SPEAKER 800
upside down.

Transmissian
Meatral
Light

FTO Light

Tarque to
20-30 in. Ibs.

MOTE: Use standard hardware
torgoe spes. Chart unless
olherwise notad.

32



AN Models

Hood, Grille & Dash Group

Bimplicity

Rel. Part
No. Na. Oly. Dascription
t 1673053 1 DASHEOARD, Top
2 1676360 2 SCREW, Type "AB" 1/4-14 x 5/B
3 171258 1 CAP, Fual Tank
4 1701502 2 LIGHT, Indicater (Ingl. Ref. Mo 40
L) 122184 1 SWITCH, Toagle (Lights)
g 1685297 i TAMK ASSY., Fuel {Incl. fef. Nos. 7. B. 9 & 10}
T 1654330 1 BLISHING
& 1666447 1 FITTING
g 196017112 2 CLAMP, Hose [Qty. 4 an 1691732)
14Q 1673013 2 MUT, Push On
11t 1678861 1 HQSE, Fusl
12 16653 1 BRACE, Dashboard
13 170352 i WIRE ASSY,
14 1701525 1 HOUR METER
15 1925592 2 SCREW, Taphite, 1/4-2 x 3/4
16 1667248 i LLIP, Canos
17 1672123 2 EDGIMNG, Lower Dash
14 1931704 6 LOCKWASHER. Dished, 1/4
19 1823358 P LOCKNUT, 1/4-20
20 1665 A0 1 SCREEN, Grille {1691253 & 1651468 anly}
17028934 1 SCREEN, Grille (1691732 only)
21 18929783 4 SCREW, Taptite, 1/4-20 = 1
22 1665253 10 MUT. Pel, Hox, #10-24
23 1921966 2 CAPSCREW, 3/8-16 x 7/8
24 1665751 1 BAFFLE, Englne Front (1681263 & 1691468 anly)
23 19230651 2 LDCKNUT, 3/8-16
26 1677368 2 LEMS, Clear
27 1677360 2 HOUSING
28 1677371 2 EULEB
2 1677370 2 SOCKET, Bulb
a0 173336 2 FaD
a1 1664897 i WASHER, Foam
3z 168759937 £ CLIP, Headlight mMtg.
33 1674363 2 HEADLIGHT ASSY. {Incl. Raf. Nos. 28, 27,25 & 2
34 1917377 2 WASHER, 1/4
35 1921961 2 SUREW, Hax, 1/4-20 % 1-1/4
36 1668641 1 DASHBOQARD, Bottom
ar 1679975 1 HOQD 8 GRILLE ASSY.
38 173206 1 FILTER, Fuel (1691732 only)
a9 1656276 1 HOSE, Fuel, 17" (1691732 onkyl
40 1703566 2 EENS ONLY

33



Simpliuiiy Seat & Deck Group

A-ET130F

MOTE; Early Maodel Seat Switch
| mounts with 1727 long capseraws,

I 2
2,

&2

Uzed on
Early Modeals,

Sear swilch must

e tesled for function
with seat switoh
mounted in proper
position on seat.

Lizad on
25" Laler Models

26

MOTE: Later Model Seal
Swilch has raised bosses
and requires 3/4" lang
Capsorews.

Seat deck must
pivot freely when
assembled.

MOTE: Lse standard herdware
lorqua spec. charl unless i
otherwise noted.



All Models

- - [}
Seat & Deck Group s:mpllc:fy
Rel. Part
No. Mo. Qiy. Description
1 1811778 1 SEAT
2 1700636 1 SWITCH, Seat {Eariy Modals)
3 1656630 2 SPRIMNG, Seat
4 1666691 2 COVER, Wirg
5 1702690 1 DECHK, Seat
& 1923362 2 MUT, Lock, Hex, 5/16-18
7 1701737 1 SUPPQORT, Seat, LH.
2 1921332 1] CAPSCREW, Hex Hd., 5/16-18 x 3/4
9 1817372 10 MUT, Hex, 516-18
10 1701742 2 BLIMPER, Plug
11 1701736 1 SUPFORT, Seat, R.H.
i2 1917642 10 WASHER. 516
13 1917356 2 LOCKWASHER, 5716
14 1701252 2 SEAT LATCH ASBSY.
15 1831323 s BOLT, Carriage, 5/16-18 x 3/4
16 1678415 2 HINGE, Lawer
17 170228 1 BLUSHING, Snap
18 1921333 4 CAPSCREW, Hex Hd., 54618 x 1
13 1230651 2 MNUT, Hex Lock, 37816
20 1701559 2 HINGE. Ypper
21 1823701 2 CAPSCREW, Hex Hd., 3/B-16 x 2
22 aan222 2 CLIP
23 1821880 2 LOCKWASHER, Ext. Toath, 1/4
24 1928025 2 SCREW, Rd. Hd., 1/4-20 % 1/2 (Early Models only)
25 1703373 1 SWITCH, Seat (Later Models)
26 1960357 2 SCREW, Rd. Hd., 1/4-20 x 374

39



Simplicity

427 & 48" Mower Housing Group

L. T

6

NOTE: Use standard hardware
arque spec. chart unless
atherwiza noted.

36



All Maodeis

42" & 48" Mower Housing Group

Bimplicity

Hef, Part
HNa. Hao. Qty. Desctiption
1 1816950 g WUT. Hex, 3/8-16 {Oty. 7 used on 48™)
2 1916965 g LOCKWASHER, 3/8 (Qty. 7 used on 48"
3 1917378 2 WASHER, Plain, 3/8
4 1656049 1 DEFLECTOR
A 1917372 B MUT, Hex, 5/16-18 {Qty. 6 used on 42"
f 1917356 & LOCKWASHER, 546 [Qfy. 6 used on 427
7 1702214 Z ARBOR COVER ASSY. [y, 1 used on 427}
8 933988 4 PUSHNMUT, 5/16 (Qty. 2 used an 42
9 1603284 2 BRAGKET, Roller Support
10 1831348 & BOLT, Carriage, 3/8-16 x 34
(Qty. 7 used on 458"}
11 1931333 4 BOLT, Carriage, 5/16-18 = 3¢d
{Qy. 2 used on 42")
12 1921333 4 CAPSCREW, Hex, 5/16-18 x 1
13 1608135 1 BAFFLE - 42
1603327 1 BAFFLE - 48"
14 1923341 4 CAPSCREW, Hex, 1/4-20 x 3/4
15 ¥17ATT 4 WASHER, 1/4
16 1608331 2 CLIP, Batle
X 1916964 ] LOCKWASHER, 1/4
18 1916622 i NUT, Hex, 1/4-20
19 1923333 4 BOLT, Carriage. 1/4-20 x 5/8
20 108186 2 CLIP GUARD & BAFFLE
21 170213 1 ARBOR COVER ASSY. - 42
22 1665703 1 BAFFLE, Discharge
23 1931350 1 BOLT, Carriage, 3/8-16 x 1.00 {48 only}
24 1665562 i GUARD, Mower Discharge
25 1931335 2 BOLT. Carriage, 5/16-18 x 1
26 1918381 4 WASHER, 11732 x 1
27 1685156 1 42" AOTARY MOWER BOUSING KIT
(lnck. Safety Decals)
1685194 1 453" ROTARY MOWER HOLISING KIT
{Inc. Safety Decals)
28 166688 1 STOFR, Belt

31



SFmplﬁrﬂy 42" & 48" Arbor Group

AT
Tarque to 50 - 70 f. Ibs.

Fill arbiors with
multi-purpose grease
atter gaskat Tarmer
has cured.

Apply gazket farmer @

o these surfaces

16

Torque to 15- 149
ft. 1ps. (18 places).

MNOTE: Use slandard hardware

torque spec. chart unless
otherwise noted. Torgue 1o 50 - 70 [ lbs.

38



All Models

r J L] [
42" & 48 Arbor Cover 5'!]]’"’!!:"!’

I
Rel. Part
Mo. Mo, Qiy. Description

1 1923451 1 CARPSCREW, Hex 7/16-14 x /2

2 1918199 3 LOCKWASHER, 7716

3 1933263 3 WASHER, Plain, 29/64 x 1-1/4 x 1/4
4 1702153 1 PULLEY ASSY.

5 1657969 3 SHIELD, Bearing Upper

& 1655728 3 HOUSING TOR

T 108202 B BEARING

8 1685251 3 SHAFT & BEARING ASSY.

{Incl. Ref. Nos. 7, 8 & 15)

a 1685245 3 SHAFT, Arbar {Incl. Rel. Mo, 158)
1 1703273 3 HOUSING, Bottom
1 1664847 3] SCREW, Hex, Taptite, 5/16-183 x 3/4
12 1700230 3 WASHER, Shim
13 1700209 3 SHIELD, Grass
14 165577 F 3 ADAPTOR, Blade
15 1672132 3 COLLAR
16 1656147 3 BLADE, 42" Mower

1655146 3 BLADE, 48" Mower

17 1656327 3 WASHER, Spling
18 1656316 3 WASHER, Spring
19 149234491 2 CAPSCREW, Hex 7/16-14 21
20 1930585 1 CAPSCREW, Hex, 7/16-14 x 3-1/2
2 1665347 1 PLULLEY ASSY.
22 1665476 1 PULLEY ASSY.
23 1935723 1 CAPSCREW, Hex, 7/16-14 x 1-37/4
24 1927477 12 SCREW, Hex Taptite, 5/16-18 x 1

ASSEMELY PROCEDURES

A Press {2} bearings (Ref. No. 7} with land riding seal (see note below)
facing up over shafts (Ref. Mo 8) using pressure only anthe innerrace of
the kearing. NOTE: Land riding seal is side of bearing without steesl
shield. If beanng has shigld on both sides, it can ke installed either way.

B. Asgemble upper and lower arbor housing {Ref. Nos. 6 & 10) aver
bearings. Must be carsful that housings de not cock on bearings. When
upper and lower housing flanges come together proper alignment of
hales in hoosing flanges are accamplishad by aligning knockoots in
lower hpusing flange with mating holes in upper housing flange. Also
half holes in outer edge must match,

C. Seal between Aanges of upper arbar housing and 1ower arbor housing
with gasket eliminatar. Remove contaminates such as grease, heavy alls
and dirt from tlange surtaces before assembly. Avoid lateral movemanl
between flange surfaces during assembly.

38



Slrmpllnim | 42" & 48" Brake Group

A-""1811a

WOTE: Sea Operator's Manual for
Blade Brake Adjustment Procedures.

Back 129 on clutch

9 r_\_ lever assy.
g )
;
13 % : 4
: ”w _‘_-*“1:‘-3‘;"} Q{E ! HH 10
T

L f Front leg an cluteh

o / lever dE5Y.
-~ LA [N
B T
PR :I. e, ) l"::‘.‘!"‘

MNOTE: Use standard hardwaca
Iorque spec, Chart unleas
otharwise noted.

40



Alf Models

42" & 48" Brake Group

Limplicity

Red. PFart
MNo. Ho. Qty. Descriplion
1 1701764 1 ROD ASSY., Brake, R.H. w/Pad
2 1935043 3] MNJT, Hex, Flange Lock, 5/16-18
3 1664004 4 CLIP
4 1701865 2 R0, Brake, 427
1701867 2 RO, Brake, 48~
5 1823755 2 WASHER, 13/382 x 1
& 1664857 2 SPACER
¥ 1917377 2 WASHER, 1/4
& 1676253 2 SPRING
4 14918381 2 WASHER, 11/32 x 1
L L8] 191E62E 2 MNUT, Hex Full, 1/4-20
11 1920347 2 NUT, Hex Lock, Esna Light, 1/4-20
12 1701765 1 ROD ASBY., Brake, L.H. w/Pad
13 17022458 a SPRING, Exlension
i4 1701747 2 BRACKET

41



Tighten nut so there is 0,
approx, 1/46” clearance o
between arm (Fef. No. 31)

and rod guide {Ref, No. 28}

NOTE: Aftar tnstalling mower
onlg lractor, adjust the PTG
a5 described in Opearator's
Kanual.

MNOTE: Use standard hardware
argue spes, charl unless
olherwisa nolad.

42

42" & 48" Clutch & Support Group

Bat-



All Modais

5— l- -
42* & 48" Clutch & Suppori Group 1T ll:'lty
L
Rel. Part
No. Ne. Oty rescription
1 1916950 2 MNLUIT, Hex, 3/8-15
" 2 1916965 2 LOCKWASHER, 3/8
2 1924840 G WASHER, Flain
4 1669306 1 STOF, Balt
=) 1917378 i " WASHER. Flain, 3/8
[+ 1663114 2 BUSHIMNG
T 1657242 1 SPACER
;) 19713447 1 P, Cottar, 3/32 x 3/4
9 171247 P FLILLEY, Idler
10 1703289 1 LEVER ASSY., Clutch
11 19218971 4 CAPSCREW, 3/8-16 x 1-3/4
12 1924356 3 WASHER, Special
13 1917372 E3] MLIT, Hex, B/t16-18
13 1917356 h LOCKWASHER, 5416
15 1918186 1 PIM, Quick, 1-7/8
16 1674440 2 SPACER
17 1668041 1 RO, Cluleh, Mower
18 1669259 1 ETOF, Belt
19 1221333 1 CAPSCREW, Hex, 5/16-18 x 1
20 1260135 1 CARRIAGE BOLT, 7A16-14 x 1-1s4
21 1665649 1 SUPPORT. tdler
22 1928204 1 SETSCREW, Sq. Hd., 1/4-20 x 3/8
22 8191022 1 COLLAR, Sat
24 16682532 1 SFRING
25 1931333 4 BOLT, Carriage, 5/16-18 x 3/4
26 1928957 1 CAPSCREW, 3/8-16 x 2-3/4
27 1960043 2 BOLT, Whizlock, 7/16-14 UNC x 17
25 1668278 i GUIDE ASS5Y., Rod
29 1930845 4 NUT, Hex, Flange, 3/8-16
a0 1920677 1 CAPSCREW, Hex Hd., 7F/16-14 x 1-1/4
kY| 1665624 1 ARM, Pivol
3 19286495 1 MNUT, Jam, Chr. Lock, 5/16-18
33 1919387 2 WASHER, Fain, 5/8
a4 156205 2 PIMN
35 16588160 % RCD, Clutch, Tractar P-T.C,
K10 176012 2 PIM, Safety .
a7 1674443 i ARM ASSY., Hocker
28 174870 1 SPACER
34 1674441 1 ARM, Rocker
40 118335 2 SPACER
41 1677079 1 SUPPORT ASSY.
42 155302 1 SPRING, Tension
43 1701534 1 ROD, Brake [42")
1701533 1 RO, Brake (43™)
44 18935041 2 HMUT, Flange, Whizlock, 7/16-14
45 1668066 1 V-BELT, Mower Drive [(42')
1702466 1 V-BELT, Mower Drive, Kevlar (48]

43



Simpl:'cify

42" & 48" Height Adjusting & Roller Group

A-TU50

Chain must be 39
free o pivad after I

3 tightering nt, @
41

8

4

Aszemble rallers
with solid ends 16 25
outside. Roller azsy. .
[Husiraled is

for 427 Mower,

| blades 178" to 124" hugher m front.

.,

- . T N 22
ra : - .
4 PR~ L ;
Adjust rods Lo prich mower ’ i %{:’\:} 3ﬂ e
. ok .,
é E ’ 1 -‘-‘1"1_
e P J .

M
T
{
/3
B
A,

~
" 1
1 L]
\
N
\“"

MOTE: Use slandard hardware . , - @ 33
torque spec. charl unless NOTE: Set d|men$_|on5 A 1o
otherwise noled . 16-27/52 & 116 prior o assy.

4



Al Models

Simplicin
42" & 48" Height Adjusting & Roller Group Iy
Ref. Part
MNo. No. Qty. Description
1 176933 1 GRIF
2 1918452 2 FIMN, Cotter, 1/8 x 1
3 16GLEG4 1 LEVER, Control
) 822755 1 WAEHER, Plain, 13/32
5 92H358 1 LOCKMNUT, Hex, Flange, Whiz, 3/8-16
5] 192713332 1 CAPSCREW, Hex, 5/16-18x 1
¥ 1923087 2 PIN, Clevis
a8 1685247 1 ROD, Lift {Ingl, Ref. No. 36, 37, 39 & 41}
9 1669241 1 CHAIN, Lift
10 1935048 1 LOCKNUT, Flange, 5/16-18
11 1665374 2 STRAP {f2ty. 3 on 48"
12 1917372 4 MUT, Hax, 571618 (Qty. 6 on 48]
13 1917356 . 4 LOCKWASHER, 5716 (Qty 6 on 48"}
14 1916950 ] MUT, Hex, 3/8-16
15 1916965 4 LOCKWASHER, 3/8
16 1603263 1 BAR, Roller
17 1665693 4 BOLT, Shaulder, 3/8-16
18 1924351 P WASHER, Flain, 1/2
19 1919430 2 NUT, Esna, Lock, 3/4-16
20 19193587 5] WASHER, 25/32 x 1-1/4 {Qty. D on 48")
21 19184538 2 PIM, Cotter, 3116 x 1
22 1602946 4 SPACER [Qiy. 5 on 48M
23 16ES21T7 1 ARM ASSY., Mower (42" oaly)
1668718 1 ARM ASSY., Mower (48" only)
24 1668814 1 SHAFT ASSY., Rollar {42” only)
1668716 1 SHAFT ASSY., Roller (48" only)
"25 1668828 1 QUADRANT ASSY,
{Incl. Aef. Nos. 26, 2T & 28)
26 810542 3 RIVET
b 1663222 1 IPRING
28 1 QUADRANT (Not Sarviced Separalely)
{See Ref. Mo, 25)
20 1918447 2 PN, Cotter, 3/32 x 34
ag 108157 Z CLEVIS, Adj.
3 1665417 P ROD, Adj.
az 1831348 3 BOLT, Carriage, 3/3-16 x 2/4
34 1934333 4 BOLT, Carriage, 51618 x 3/4 [y, 6 on 4™
34 172814 2 SPACER {Used on 42" only)
35 1668513 8 ROLLERS (Cty. 10 on 48°)
36 1920161 1 NUT, Jam, 5/16-18
a3r 172141 1 . PIVOT
38 1673665 1 RCD, Lift {Short)
a9 176012 1 CLIP, Pln, Safety
40 1880074 2 CLIP, Hair Bin
41 19176842 1 WASHER

*Ref. No. 25 includes Ref Nos. 26, 27 & 28.

43



SFmplinily

Becal Group

I

At 1045
A-"" 1635

SAFETY DECALS

| A DANGER Romami: saLae :ﬁﬂ]

Hel. Mo, 11

A CGAUTION

A\ DANGER

N.ILLEYGWD'I‘E\\ )

HOTATING CUTTING BLADE
[ K0T OPERATE MIWER wiTHgUT
R OF: [e22

EATCRER N PLICE

ALWAYYS CHECK MOWIR BRAKE PAD
T W-FULLEY LLEARANCE WHEM
REPLACING BELT OR REFAIRING
MUWEA. BAAKE FADS WILL BE
OAUAGED IF BRAKE PAD CONTACTS
PLULLEY WHEN MOWER 1§ ENGAGED.

Eel. Ho. 16

Red. Mo. 17

A DANGER

REITATING EATTING BLADE
R
FOTATING

—

Ref. No. 13

46



All Models

- [ ) -
Decal Group s’mp,lclly
Rel. Part
MNg. No. Qly. Descriptlon
1 1701188 1 DECAL, Grille
2 1703585 1 DECAL, Hood Stripe, R.H. {12.5 HF}
1703587 1 DECAL, Hood Stripe, B.H. (16 HF}
1703539 1 DECAL, Hood Stripe, B.N. (17 HF)
3 17602 1 DECAL, Drive Belts (1691263, 1697463)
1703644 1 DECAL, Drive Belts (1691736)
4 1865357 1 DECAL, Dash, R.H.
& 1FNG03 1 DECAL, Dash, L.H.
G 1702421 i} DECAL, Shift Pattern
7 1703584 1 DECAL, Hood Stripe, LH. (12.5 HP}
1732586 1 DECAL, Hood Stripe, LLH, (16 HP)
1703638 1 OECAL, Hood Stripe, LH. (17 HF)
a 173216 1 DECAL, Lift Lever
g 1668202 1 DECAL, "Simplicily"
10 17600 2 REFLECTOR, Rear
11 1731270 1 CECAL, Warning, Fan {Under Seat Deck)
i2 1702637 1 DECAL, Release Valve {Under Seat Deck)
13 1676921 1 DECAL, Danger
14 DECAL, CPEI (Mot Serviced)
15 1656855 1 DECAL, Mower Height
16 1676922 1 DECAL, Danger
17 1702114 1 DECAL, Caution, Blade Brake

47






Hardware ldentification

Cammon Hardware Types

Hax Head Capsarsw

@ Washar
- (=
S
@ Lovkonvashar
Carriage Boit
W (TR, ) Hex Nyt

Standard Hardware Sizing

When a washer or nut is identified as 1727, this is the
Nomwnal sfze, meaning the inside diamster is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew 1s identfied 25 142 - 16 x 27, this
means the Nominal sfze, or body giamestaris 1/2 inch; the
gecond number represents the threads per inch {15 in this
example, and the final number is the body lfangth of the
bolt or scraw (in this example 2 inches long).

The guides and ruler furnished Below are designed fo
help you sefect the appropriate hardwars and toois.

s

E s Nut, 1/2”

‘-_E fnside

— Diamaler
-3

—%
2 Screw, 1/2x 2
—t Bady
- Diameter
TR
g
—
Bt
—

Wrench & Fastener Size Guide

(=]

1/4" Bott or Nut
Yirenoh—7A16™

5M&™ Bolt or Nut
Wrench—1/2"

/8" Balt or Nut
Wrench—8/16”

& Torgue Specifications

Torgue Specification Chart
FOR STANDARD MACHINE HARODWARE [Tolerance = 20%)
e O &
Brade i
SAE Grade 2 GAE Grafe & SAE Grade &
Size OF frelhs b Inflyg
Hardware | #1085 | Hm. fiths { Nm, ttflbs Hm.
g-32 14 21 ap 34 47 4.6
&-36 20 23 a1 3.8 43 49
10-24 27 31 43 419 i 6.8
10-32 a7 3.5 44 85 (i 7.7
144-210) &E 16 1 108 12 16.3
144-28 i) 8.6 m 136 14 18.0
1615 1 15.0 17 23.1 25 34.0
2M16-24 12 163 19 9.8 ar 34.0
Ae-16 20 272 an 408 45 £1.2
3fE-24 23 31.3 34 75 af 68.0
614 30 40.8 a0 63.0 0 85.2
7A6-20 a5 416 43 74.8 30 1083
1/2-13 ! £8.0 75| 102.0 110 1496
i72-20 £5 748 g | 1224 120 163.2
gr6-12 i1 Ba4 10 | 1486 150 21140
416-18 To | 1020 120 1632 170 22
afa-11 on| 1224 150 | 2040 220 2992
8/a-18 100 | 136 180 | 2448 240 3264
3410 160 | 2176 26D | 3536 386 8250
3416 180 | 2448 300 | 4084 &30 a71.?
789 140 | 1904 400 ( 5440 Gon 160
Ta-14 155 | 2108 440 5984 i3] 8497 6
1-8 2n | ru92 480 | 7BEB 800 (1.2440
1-12 240 | 2264 G40 8704 | 1,000 }1.360.0
NOTES
1. These tomue values are to be used far all hardware
excluding: lockmns, seif-tepping screws, thread forming
scrows, sheet metal screws and socket head setsorews.
2. Aecommeanded seating torque values for looknuts:
& for prevaiting torqua lockts - use 65% of grade &
ormues.
b. for flange whizlpck nuts and screws - use 135% of
grade 5 tomues.
3. Unless otherwlss noted on assembly drawings, all onjoe
valuas must meet this specification.

THE™ Bolt or Nut
Wrench ({Balt—5/8"
Wrench (Mul}—11/16"

27 Balt or Nut
Wrench—3/4"



SIMPLICITY MANUFACTURING, INC. L
500 N. Spring St., P.O. Box 997 © 1988 Simplicity Manufacturing, Inc.
Port Washington, Wl USA 53074-0997 All Rights Reserved.



